g <(3 TTCO TITAN IU/V, INC Certification of Tests

TO:

HEAT NUMBER:

AMFLA ' DATE:
AMERIFLEX INC CUSTOMER PO:
2390 RAILROAD STREET TICO S0:

CORONA, CALIFORNIA 92880-5410

8181596

9/30/2008
33015
349335

30150 S Wixom Rd » Wixom » MI » 48393-3340 » 248-446-0400 ¢ 800-521-4392 ¢ Fax 248-446-1995
519 Todd Dr ¢ Oak Ridge North e TX » 77385-7332 » 281-355-6555 » 888-676-7575 » Fax 281-355-6676

SPECIFICATION: ASTM B-348-05/ASME SB-348-03/F-67-00 *+* GR. 1 & 2 *%*
- ASTM B-381-05/ASME SB-381-03 F-1 & F-2/EN 10204.3.1.B
DESCRIPTION: ROUND BAR 9.500" DIA X 20.00" LG . 1PC
COMMENTS: '
[CHEMISTRY %:
Fe IRON 0.0345
O  OXYGEN 0.136
N  NITROGEN 0.006
C  CARBON 0.006
H  HYDROGEN

RESIDUAL ELEM ENTS (EACH) LESS THAN 0.10.
RESIDUAL ELEMENTS (TOTAL) LESS THAN 0.40

0.0011

FINAL PRODUCT HYDROGEN: .002
TITANIUM REMAINDER

[ TENSILE DATA: TEST 1 TEST 2 TEST 3 TEST 4 |
TENSILE PSI: 61000 60200
YIELD 0.2% OFFSET: 42400 40900
ELONGATION % IN 46 40
RA %: 72 68
PRODUCT ANNEALED: 1300F,2HRS AIR COOLED
[PHYSICAL/MECHANICAL TEST DATA:
HYDROSTATIC: . ULTRASONIC: PASS GUIDED BEND:
FLATTENING: PNEUMATIC:
FLARE: EDDY CURRENT:

MATERIAL FREE FROM MERCURY CONTAMINATION

o

- MATERIAL CONFORMS TO ALL TECHNICAL AND WORKMANSHIP REQUIREM NTS OF SPECIFICATIONS

(mé(/w@

LI SN0

Carie Westfal, Certifi¢ation Clerk



- | _pK 302 o5
DICKST VPR SUPRA ALLOYSINC. — CERIIFIED TEST REPORT

351 CORTEZ CIRCLE, n>§>x__._.o_. CALIFORNIA 93012-8630, DTC LAB NUMBER  OBO58740-0C May B, 2008
UsSA ’ PURCHASE ORDER 2330} |
HEAT NUMBER  WA4SFEM , SIZE

(1) .012" X 3 X 5 (CORNER CUT)
MIL-T-9046/ (2) CP-3, AMS-T-9046A CP-3,
ASTM-F67-00 GR. 2,, ASTM-B-265-05 GR. 2,

MATERIAL  CP-3 Tl [ANNEALED] . SPECIFICATIONS

RN

MIL-T-9046H TYPE 1 COMP. A, AMS 2902G,
d8@58/74p048 DESCRIPTION  MFG: ALLEGHENY . )
» »
SPECIMEN ID H
.004%
REQUIREMENTS | MIN —_

MAX .015 ’ .
METHOD OF ANALYSIS EUSICN

GE Vendor Code T2981 (expires 12/31/08). Quality Specs: S400(10/31/07), $1000{1/2/08). ‘| NADCAP CERTIFICATION 117180 EXPIRES APRIL 30, 2008
Processing on this job was performed in accordance with Pratt & Whitney MCL Manual Section F-23.

This Certified Test Report may only be . _._MZ_.mmm NOTED FOR INFORMATION, TESTS REPORTED CONFORM TO SPECIFICATION REQUIREMENTS
duplicated or copied In its entirety,

Results provided on this Certified Test ‘ : % O A
Report are related only to items tested. , :
Knowingly or willfully falsifying or concealing 2

o4y material fact, or making false, fictitious, or fraudulent
statements of tepresentations on this documant may

EDGARDO JOYA, QUALITY ASSURANCE .
W bz punishable as a delony under federal statutes, BICKSON TESTING COMPANY ' iNC
3 ding  fixleral law, Title 18, Chapter 47, L A 11126 PALMER AVENUE + SOUTH GATE + CA 90280 » UsA
N 200305561433 . 562 862 TESTIB278] = FAX 562 862 3143 » CERTS@DICKSONTESTING.COM
s
/u..?



Supra Alloys Inc.

... Titanium Specialists
351 Cortez Circle
Camarillo,CA 93012
(805)914 -1300 (800)647-8772 FAX: (805)987-6492
sales@supraalloys.com
Thursday, October 23, 2008 SO 5001:2000 Certified

...Titanium Specialists

Material Certification

Customer: AMERIFLEX, INC.

PO# 32074 SO # 101750 PS#: 1897
MATERIAL DESCRIPTION
CP SHEET 2 AMS-4202 G COND A _
Line: 1 0.012" X 36" X 24" NETWT 158.5
Pieces: 9 Heat # W45FEM T5-2615846
Elements and Percentages
C FE N AL VA o) H Ti Y PD
.01 .15 .0 13 .0024 BAL -
Sl SN ZR MO cu CR MN NB NI
Yield Strength ~ Tensile Strength Elongation Reduction of Area Bend
* Room Temp Longitudinal 53.0 KSI  |68.5 KSI 133.0%(2") 2T l
Transverse: - -|57.5 KSI -~ [85.0 KSI - ]35.0 %{2") - ~l2%- - |
- Prod Ann: ANNEALED - o MILL/MFG: DO NOT USE
Surface Cond: NO CONTAMINATION Beta Transus: ! ' Micro: OK
Nsr: : . Grain Size: 8.0 Macro:
Hardness:
Uitra Sonic:

Notes: RESIDUALS, INDIVIDUAL O5/TOTAL .15

‘

MATERIAL COI\IFORMSVTO ALL OTHER TECHNICAL REQUIREMENTS OF THE SPECIFICATION. WE CERTIFY THAT THE
CHEMICAL ANALYSIS AND PHYSICAL TEST RESULTS APPLYING ON THE ABOVE ORDER ARE TRUE AND CORR JHHS
MATERIAL DID NOT COME INTO CONTACT WITH MERCURY OR ITS COMPOUNDS WHILEAT SUPRA ALLOYSANC.

=

— DANIEL A, SIVA ™=
. - MATERIALS MANAGER
1'SKID @ 35# GROSS WT SHIPPED VIA FED EX GROUND

= R e N eal



" AMERI®SEX INC.

2390 Railroad St.
Corona, CA 92880-5410
Phone {951) 737-5557 Fax (951) 737 3992

CERTIFICATION OF TEST -

CUSTOMER NAME: o / Wzﬂ#/%g&e/gﬁ#f@ L;;é

PART NUMBER: 28.0-9p S [ A/
DESCRIPTION : ii_c’ x.2/2" x[az__ff‘ s SQ: TES
AMERIFLEX JOB #: 1762 <7

~ QUANTITY: | o

 PURCHASE ORDER#: ~ _ S&2/9/

We hereby certify that all Helium Leak testing was performed wath a Varian Mass
Spectrometer Helium Leak Detector (Model #979). :

The sensntlwty of this Detector is fo detect a leak to 5§ X 10~ cclsec of helium
with an external pressure of one atmosphere This unit utilizes a dry scroll pump.

No leakage in excess of [0~ of helium was indicated.

///zs’ép;? o M
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3 o |  Specification No: AMEX-CLN-001 |
| Aameri¥*SaNne. B oL

Cleani.i}g of Standazd Amenﬂex Product

Appr ovals N

Dn&,matorll}an_,)f : é M r i 52,5/%/35’ Engmeermg:bate’ »}M E’\; @Q» ri,:(é_“g;s{?g .
‘.Pm;xdanﬁi‘)até\%}é\g%}g&& [ ﬁ/lg/ﬁf Quatity/Date ai..-»»-* é’ 3“'@/’“’“ 3 /é-g}%¥ :




Precision formed bellows /
welding & machining
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AMERI-

LETTER OF CONFORMANCE

CUSTOMER: Fermi National Accelerator Lab

20

SALES ORDER; 30992
QUANTITY:

P.C. NUMBER: 582191

P/N REVISION: 08.0-9056 Rev: Al

We hereby certify that all items delivered on the above referenced purchase order conform to the material

and/or manufacturing specifications indicated in drawings or requirements. Test reports are on file with

Ameriflex, Inc. or with our suppliers for examination and indicate conformance with applicable requirements

s

agnuson

Jo

11/25/2008
Date -

2390 RAILROAD ST., CORONA CALIFORNIA 92880 - (951) 737-5557 - FAX (851) 737-3992





